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Abu Qafrah Holding Co. started producing cement blocks since 1980, and by the time we
expanded our activities to produce all types of cement blocks, tiles, masonry and pavers
with high quality to meet all construction demands for government and people.

We have the biggest number of transportation cranes in order to deliver our products as
soon as possible.

Our production capacity is 100,000 pcs per day from the different types of cement block
and 300 meter from pavers.

We perform monthly lab tests to insure the highest quality with the best raw materials (stone,
sand, cement and water).

Our block production is a history and we aim to raise the production and the guality to insure
our customer satisfaction by using post sale service.
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Dimensions : 40*20*10 cm
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Dimensions : 50*30*15 cm
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RIYADH BLOCK FACTORY

40*20*20 cm
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Block Test Results




RIYADH BLOCK FACTORY

, THUNAIAH e s s

Consultants engine L Bl = il g = dagladd o el « Sl

Fire Resistance Test on Volcanic Masonry
(ACI 216.1,-08)

CLIENT poabll Al pias 3 w.0. 4193
SAMPLESIZE  :40x20x20cm Date 19.02.2017
SAMPLE SOURCE
Sample No. 1 2 | 3

A, |Weight of sample in water (gl 12521.4 | 12360 | 12151.3

B. |Weight of sample saturated (g) 21200 21000 20600

€. |Volume (B-A) {em®) B675.6 | 8640 | 84487

D. |length fem) 0 40 40

E. |Height fcm) 20 o _20

G. |Equivalent thickness [c/ID*E)] Inch 4.271 4,252 4.158

RESULT : Minimum requirement for 2 hours fire resistance 4.2 (ACI 216.1R, Table 3.1)
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Riyadh - Tel.:014626881 -Pﬂ Box : 250843 - Kl 5 1yi-Tel Fax.:072204330-P.0.Box.:325
Departme . Jeddah - Damam - Jazan - Najran - Albaha - Almadina

E-mail : ralah@hotmail.com
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Fire Resistance Test on Volcanic Masonry
[{ACI 216.1,-08)

CLIENT T Y Ll s W.0. 4193 B
SAMPLE 5I1ZE : 40x15x20 cm DATE 19.02.2017
SAMPLE SOURCE
_|Sample Ne. B 1 2 3
A.  |Weight of sample in water e} 9959.7 | 98914 | 10375.8
B. |Weight of sample saturated iz} 16500 16400 17690 .
c. |volume (B-A) fem’) 6940.3 | 6508.6 | 72242 |
_D. |Length em) 40 40 40
E. Hel_g_ht o fem} i5 15 15
G. |Equivalent thickness [CADEN] Inch 4,554 4.271 4.740
RESULT : Minimum requirement for 2 hours fire resistance 4.2 (ACI 216.1R, Table 3.1)
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Rivadh - Tel.:014626891 - P.O.Box : 250848 - KhamisMushzyi-Tel Fae 072204330-P.0.Box. 325

Depariments © Jeddah - Damam - Jazan - Najran - Albaha - Aimadina
www.thunaiah.com
E-mail : thunaiah_1@thunaiah.com - Thunaiah@hotmail.com
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Fire Resistance Test on Volcanic Masonry
(ACI 216.1,-08)

w.o. 4193 7
CLIENT p bl il pdeca DATE 19.02.2017
SAMPLE SIZE : 40x10x20 cm
SAMPLE SOURCE
Sample No, 1 2 ‘ 3
A.  |Weight of sample in water {g) 8568.5 8400.7 : 8430.7
__B.  |Weight of sample saturated {g) 14542 14437.6 | 143926
- €. |Volume (B-A) {em’) 6073.5 6036.9 5961.9 :
D. |Length {em) 40 40 40 ‘ }
E. |Height {em) 10 10 10
G. |Equivalent thickness [C/(D*E)] Inch 5.978 5.942 5.868
RESULT : Minimum requirement for 2 hours fire resistance 4.2 (ACI 216.1R, Table 3.1)

ookt Lpadt - ol - e O = et q.,; AN PY0 e oY PRt s ol e bt i YOOAEA Tigm e VIYTRANY s 2,
Riyadh - Tel.:014626891 - P.O.Box : 250848 - KlamisMushay-Tel.Fax.:072204330-P.0.Box.:325
Dapartments : Jeddah - Damam - Jazan - Najran - Albaha - Almadina
www.thunaiah.com
E-mail : thunaiah_1@thunaiah.com - Thunaiah@hotmail.com
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Concrete Block Compressive Strength Test

[ASTM € 129)
CLIENT 3okl alas - w.o. : 4193
PROJECT : DATE : 20.02.2017
SAMPLE SIZE : 40x25x20 em B
SAMPLE SOURCE
HOLLOW BLOCKS 250 MM
5.No. 1
Length 400
Dimensions (mm) Width il
Height 200
Rib Thikness 24 -
Aiee [mmz]l Gross 100000
Net 38592
;. |Gross 0.02 )
Volume (m’) Net 0.0012 =
Dy | 20700 =
S5D 21200
Welght (gms) o ter (ke/m] 500
Absorption (%) 2.42 i
Load (KN) 573.6
Gross Crushing Strength (N/mm?) 5.74
Net Crushing Strength (N/mm’) 14.86 -
Average Gross Strength (N/ mm’) 5.74 i
Average Net Strength (N/mm”) 14.86 -

il gl < Ralll e e 0 - platl g = g BIL TR s Y YRLEPE, - SAE, o VAN e VETIIANY .
Riyadh « Tel.:014626891 - P.O.Box : 250845 - -Tel.Fax.:072204330-P.0.Bax.:325
Dapartmants : Jeddeh « Damam - Jazan - Najran - Albaha - Almadina

E-mail : slah@hotmall.com
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Concrete Block Compressive Strength Test

{ASTM € 129)
CLIENT 1 ikl Al s w.O. : 4193
PROJECT : DATE :20.02.2017
SAMPLE SIZE 1 40x20x20 cm
SAMPLE SOURCE
HOLLOW BLOCKS 200 MM
5.No. 1 2 =
Length 400 400 400
Dimensions (mm) Width £ 20 2o
Height 200 200 200
Rib Thikness 25 25 25
3 Gross 0000 80000 80000
Arsa (Mnl). (e 35000 | 35000 | 35000
T — Gross 0.016 | 0.016 0.016
Met 0.007 o007 0.007
Dry 20700 20500 20200
: S5D 21200 21000 20600
Welghtigms) Water [Kg/m®) 500 500 400
Absorption (%) 2.42 2.44 198
Load [KN) 513 5ii 455
Gross Crushing Strength {Nfrnmzln 6.41 6.39 5.69
(Net Crushing Strength [N,-'mrnz‘} 14.66 14.60 13.00
Average Gross Strength (N/m mll 7 6.16
Average Net Strength (N/mm®) - 14.09
Remarks
i ial) Al o dalll v 0 jad o i e phadll @ B M LC PP RUS L I3 LIV s THAA e e s VANTRANY 3 e i
Rivadh - Tel.;:014626891 - P.O.Box : 250844 - -Tel.Fax.:072204330-P.0.Box.: 325
Deparme Jeddah - Damam - Jazan - Najran - Albaha - Almadina

E-mail 1 zigh@hotmail.com
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Concrete Block Compressive Strength Test

{ASTM C 129)
CLIENT $ bl atas w.o. : 4193
PROJECT : , , , DATE :20.02.2017
SAMPLE 51ZE : 40x15%20 cm
SAMPLE SODURCE
HOLLOW BLOCKS 150 MM
S.No. 1 2 3
Length 400 400 400
Dimensions (mm) Width 150 150 2
Height 200 200 200
Rib Thikness 26 26 26
;. |Gross 60000 60000 | 60000 B
Arsamm) |, Ingt 30992 | 30992 | 30992
] ;. |Gross 0.012 0.012 0.012
Volums () e 0.006 | 0006 | 0.006
Dry 16500 16400 17200
’ 55D 16900 16800 17600
Weight (gms) o er ke/m?] | 400 400 00 |
Absarption (%) 2.42 2.44 2.33
Load (KN) 228.8 267.4 365.6
Gross Crushing Strength {mernzl 3.93 4,46 6.09
Net Crushing Strength (N/mm°) 7.71 8.63 11.80
Average Gross Strength [memzjl 4.84
Average Net Strength (N/mm’) 9.38 |

bt Al bl « )« ) R = il < iy oL CRTURIPIRL L T LI 1 W U0 R e s HEVIANY 3 e )
Riyadh - Tel:014626891 - P.O.Box : ZRDEJ § - -Tel.Fax.:072204330-P.0.Box.:325
Daparimeants : Jeddah - Damam - Jazan - Najran - Albaha - Almadina

E-mall : ! zizh@hotmail.com
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Concrete Block Compressive Strength Test

(ASTM € 129)
CLIENT b il Al w.0. : 4193
PROJECT DATE :20.02.2017
SAMPLE S1ZE :40x10x20 cm
SAMPLE SOURCE
HOLLOW BLOCKS 100 MM
5.No. 1 2 3 ) B
Lrength 400 400 400
Dimensions (mm) L] 300 408 A
Height 200 | 200 200
Rib Thikness 30 30 30
A i Gross 40000 | 40000 40000 B
PN [Het 28800 | 28800 | 28800
Volume (m?) Gross 0.008 0.008 0.008
Net 0.006 0.006 0.006
Dry 14261.5 13596.2 14043.7
D : :
Weight (gms) 55 . 14642 14392.2 | 144376 )
Water (Kg/m’) | 380.5 396 393.9
Absorption (%) 2.67 2.83 280
Load (KN) 7 B 383.2 | 3327 334.9
Grass Crushing Strength [N/mm’) 9.58 8.32 8.37
Net Crushing Strength (N/mm") 13.31 11.55 11.63
Average Gross Strength (N/mm®) 876
Average Net Strength (N/mm©) 12.16
il gl o Ayl o clgae o plash oy 1 £ 01 a BP0 i oY THL AP, - LUK 2 THREA g « LEVTRARY 2 a

Riyadh - Tel,:0146268%1 - P.0.Box : 250845 - -Tel Fax.:072204330-P.0.Box.:325
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Concrete Block Compressive Strength Test

{ASTM C 129)
CLIENT s ol Al adas w.o. | 4193
PROJECT : DATE :20.02.2017
SAMPLE SIZE : 40x20x20 cm
SAMPLE SOURCE
HOLLOW BLOCKS INSULATOR 200 MM
5.No. 1 B
Length 400
. . Width 200
| Dimensions (mm) Height =0
Rib Thikness 30
B 3 Gross 30000
Area (mm®) Net 40800
[ v 5. |Gross 0.016
alume (m') Met 0.0012 T
Dry 19400
55D 21200
Waight:{goss) Water {Kgf'rnal 1800
Absorption (%) 9.28
Load (KN) 510.5
Gross Crushing Strength (N/mm’) 5.38
Net Crushing Strength (N/mm’) 1251 | ‘
Average Gross Strength (N/mm°) 6.38 B
Average Net Strength (N/mm°) 12,51

B gl Ll Aalgh o o e gt o B £ 0 PY0 2 o THL T o b i YOO AEA S e o EVTIARY 20

Riyadh - Tel.:014626801 - P.C.Box : 250848 - Knam|sMueshayi-Tel.Fax.:072204330-P.0.Box.: 325
Departmenis ; Jeddah - Damam - Jazan - Najran - Albaha - Almadina
www. thunaiah.com
E-mail ; thunaiah_1@thunaish.com - Thunaiah@hotmail.com
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Concrete Block Compressive Strength Test

{ASTM C 129)
CLIENT f by adan w.0. : 4183
PROJECT : DATE : 20.02.2017
SAMPLE SIZE ; 40x15x20 cm
SAMPLE SOURCE

HOLLOW BLOCKS SOLID 200 + 150 MM

S.No. 1 2 ) B
Length 400 400
Dimensions (mm) il 20 e
Height 200 200
Rib Thikness 30 30 i
. Gross | soooo 60000
fibact bioii2 N 40800 | 34800
5, |Gross 0.016 6.012 B
Volume\n). [Net 0.008 | 0.007 77
Dry | 37200 | 25100
. |S5D
Weight (gms) Water (kg/m’)
Absorption (%) B
Load {KN) 1950 1137
Gross Crushlng Strength {Nfmm® ] 24.38 18.95
Net Crushmg Strength [mem ] 47.79 32.67 _
Average Gross Strength (N,!rnm ] 21,66
Average Net Strength (N/mm®) 40.23 -

|J,J|J.*|.E aldl. Ul = i Fa - I.u.m Man® = AL Ry f 1Y.4¥Y »_;.’:L. .fl'n.'ih’.:_.i{)a.-‘l\;;»ﬁ';\;ﬂ- P |
Riyadh « Tel. G‘MBZESH - P.0.Bo B ifinyi=Tel Fax..072204330-P.0.Box.:325
Japariments !om‘ﬂ* amam -.Jazan - Najran - Albsha - Almadina

E-mail : sizhi@hotmall.com
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FIRE RATING RESISTANCE
CALCULATION

\PrOJECT |FIRE RESISTANCE LABREF. | 397/2010
CLIENT AL RIYADH BLOCKS FACTORY - ABHA DATE 2711112010
TEST REF. |BUILDING OFFICIALS CONFERENCE OF AMERICA '
|sLock Tvee NORMAL CEMENT BLOCK
IELDG‘K SIZE 20X20X40 CM SOLID
IHEIGHT {CM) 20.00
IWIDTH (L'Sﬁ 20.00
ILENGTH (™) - 40.00
luo. OF OPENINGS T 07.007
ALLTHICI';:MESS - (CM) 20.00
TOTAL VOLUME (cM") 16000.0
|OPENING VOLUME (cM") 0.0
SOLID VOLUME icM”) 16000.0
[EQUIVALENT THICKNESS  (cM) N 20.00
IEQUWALENT THICKNESS  (INCHES 7.87
FIRERATING | 4.00
RESISTANCE 7
RATING IN TIME (HOURS) 4:00:00

FIRE RESISTANCE - RIYADH FACTORY
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Geotechnical Engineering Division algallg aupill dwnid s

FIRE RATING RESISTANCE
CALCULATION

|ProsecT |FIRE RESISTANCE LABREF. | 397/2010
ICLENT  |AL RIYADH BLOCKS FACTORY - ABHA DATE | 2711412010
TEST REF. |BUILDING OFFICIALS CONFERENCE OF AMERICA

BLOCK TYPE NORMAL CEMENT BLOCK

BLOCK SIZE 20X20X40 CM (3 cm)

HEIGHT o 2000

WIDTH (M) 20.00

ILENGTHV - (CM) - 40.00

INO. OF OPENINGS 3.00

WALL THICKNESS (@) | 300

TOTAL VOLUME cMh) 16000.0

OPENING VOLUME (™) 7 6661.6

SOLID VOLUME (5 9338.4

EQUIVALENT THICKNESS 0 11.67

EQUIVALENT THICKNESS  (INCHESH 7 4 60

FIRE RATING mmm} 203

RESISTANCE |

RATING IN TIME (HOURS) 2:01:48

FIRE RESISTANCE - RIYADH FACTORY
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FIRE RATING RESISTANCE

CALCULATION
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PRd.lEéT FIRE RESlSTANCE LAB REF. 397/ 2010 |
CLIENT  |AL RIYADH BLOCKS FACTORY - ABHA DATE 271112010
TEST REF. EUILD(I NG gFFIClNLE EDNFEREVN;:E OFW&MEIVEICA

|sLock Tvee NORMAL CEMENT BLOCK

leLock size 20X15X40 CM SOLID

HHEIGHT (€M) 20.00

HWIDTH (CM) 15.00

ILEMGTIHV 7 CM) 40.00

NO. OF OPENINGS 0.00 7

'WALL THICKNESS {CM) 20.00

TOTAL VOLUME ”l't"hrl"l 12000.0

OPENING VOLUME (CM") 0.0

SOLID VOLUME (M’ 12000.0

EQUIVALENT THICKNESS | Vﬂ.'Mh 15.00

[EQIJWALENT THICKNESS  (INCHES 5.91

FIRE RATING wours | 3.20

RESISTANCE

RATING IN TIME (HOURS) 3:12:00

rrt Goaa di p

FIRE RESISTANCE - RIYADH FACTORY
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FIRE RATING RESISTANCE
CALCULATION
IPhoJECT' FIRE RESISTANCE LABREF. | 397/2010]

[CLENT  |AL RIYADH BLOCKS FACTORY - ABHA DATE 2714112010
TEST REF. |BUILDING OFFICIALS CONFERENCE OF AMERICA

|sLock Tve ' NORMAL CEMENT BLOCK
"Bu.oék SIZE 20X10X40 CM SOLID
NHEIGHT 7 (C™) 20.00
I\NIDTH 7 7 (€M) - 10.00
I;.E’.NGTH (CM) | 40.00
Ino. OF OPENINGS 0.00
[WALL THICKNESS " w 20.00
TOTAL VOLUME (e 8000.0
ID‘PENIMG VOLUME ‘Cs;’-. 3 0.0
|souio voLume o | 8000.0
IEQUIIVALENT THICKNESS i | | 10.00
EQUIVALENT THICKNESS  (INCHES) o 3.94
FIRERATING | 1.60
RESISTANCE

RATING IN TIME (HOURS) 1:36:00

FIRE RESISTANCE - RIYADH FACTORY
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FIRE RATING RESISTANCE
CALCULATION

PrOJECT |FIRE RESISTANCE LAB REF. | 397/ 2010
CLENT  |AL RIYADH BLOCKS FACTORY - ABHA DATE | 27112010
TEST REF. BUILDING QFHCMLS CONFERENCE OF AMERICA i
|m.oc|<’ TYPE NORMAL CEMENT BLOCK
IELOCK SIZE 20X20X40 CM (2.5 cm)
IHEIGHT 7 7 M) 20.00
IDTH M 20.00
LENGTH (CM) 740.00
NO. OF OPENINGS 3.00
WALL THICKNESS (€M) 2.50
TOTAL VOLUME o) | 16000.0
OFENING \fﬁLUME €M) 7875.0
SOLID VOLUME m'; 8125.0
IEQUIVALENT THICKNESS (CM) 710.16
|EQUIVALENT THICKNESS  (NCHES)| 4.00
IFIRERATING | 167
RESISTANCE 7
RATING IN TIME (HOURS) 1:40:12

FIRE RESISTANCE - RIYADH FACTORY
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FIRE RATING RESISTANCE
CALCULATION

proJECT |FIRE RESISTANCE ' LAB REF. | 397/ 2010
{CLIENT AL RIYADH BLOCKS FACTORY - ABHA DATE 27/11/2010
TEST REF. |BUILDING OFFICIALS QthERENCE owswmm -

B'LDCK TYPE NORMAL CEMENT BLOCK

|BLocK SIZE 20X20X40 CM (4 cm)

IHEIGHT (M) 20.00

ﬂﬁlDTH (CM) 20.013

lLENGTH o 40.00

INO. OF OPENINGS 7 2.00

WALL THICKNESS (€M) 4.00

TOTAL VOLUME (€M) 16000.0

OPENING VOLUME on | 5376.0

SOLID VOLUME ) | 10624.0

[EQUIVALENT THICKNESS (M) 7 1328

|EQUIVALENT THICKNESS  (ncies) 5.23

FIRERATING | 2 59

IRESISTANCE | ,

RATING IN TIME (HOURS) 2:35:24

FIRE RESISTANCE - RIYADH FACTORY
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Concrete Block Compressive Strength Test
(ASTM € 129)
CLIENT : Al-Riyadh Block Factory Ww.0. a3 -
SAMPLE SIZE 40x15x20 cm DATE :01.06.2015

SAMPLE SOURCE  : Al-Riyadh Block Factory

HOLLOW BLOCKS 150 MM

Average Gross Strength (N/mm?)

6.86

S.No. 1 2 _ &
Length 400 400 400
Dimensions (mm) [ idth 150 150 150
‘ Height 200 200 200
Rib Thikness 25 25 25
., |Gross 60000 60000 60000
N 30000 | 30000 | 30000
5 |Gross 00015 | 00015 | 0.0015
volume [m) e 0.0008 | 00008 | 0.0008
Load (KN) B 403.9 401.5 423.3
Erc;;s Crushing Strength ( N}'mmz] 6.83 6.69 7.06
Net Crushing Strength (N/mm’) 1366 | 1338 | 1411 | |

Average Net Strength (N/mm°)

13.72

Checked By

Enpr. Mostafa

bregr . b ~

Tested By

Mahamimad

2
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Concrete Block Compressive Strength Test

(ASTM C 129)

CLIENT A g s DATE 3.05.2015
7 w0 2898
SAMPFPLE 51ZE 40x20x20 cm
SAMPLE SOURCE il sl adeas
HOLLOW BLOCKS ( three hollows )
S.No. i 2 3
Date of Testing 3.05.2015
Length 400 400 400 400
Dimensions (mm)|Width 200 200 200 200
Height 200 200 200 200
., |Gross 80000 | s8oooo | soooo | 80000
Area (mm’)  [Not 39500 | 39500 | 39500 | 39500
. |Gross 0.016 0.016 0.016 0.016
Volume (m) 1o 0.008 0.008 0.008 0.008
Load (KN) 374.4 305.1 4321 | 3801
Gross Crushing Strength (Mpa) 468 3.81 ~ 5.40 4.75
Net Crushing Strength (Mpa)  9.48 7.72 10.94 9.62
Average Gross Strength (Mpa) 4.63
Average Net Strength (Mpa) 9.38

THUNAIAH

-




nﬂ
N

i
! B :afseyou| ‘qe plyez :Ag paysa)
,,__ . _._u T Buwder saye yibue] = 27
| o .,._u I f furdleny auogaq yfiua] = (7
7~
A -
e arL abeiony - ~ —
gEl oLl 996. | cize ] 060 9 L0EZ LSt/ oSt . . _ £
Z5 zZzl fzes Z0L6 Z6 0.60 voLEz | 9%l /05l . . . z
gl | Zi98 vZBe 68 ZI60 600£2 ®S1 /0%l vZ. | 96 Buolg qiaw 1
g EE _4_1 N d_:__u,v:s.‘-‘ .._‘:w Fy | ] 1"l s MNUHLLATHS:EC (e
CIVIEXl Cvierl (VYL €1 LHD A Wy VY ¥l A0 | SH0OD
P HHOD \jiunry
INOLS 843 :  IIdWVS
) Z.02S0ZL ‘3Lva ‘ T . 193rodd
WHYZLIZLI0d 'ON' 4398y LAYHSNIN SINVHY AYOLOVE ¥0018 HOVAIY ©  LN3ND
HLONTULS FAISSTAJINOD THOD ANOLS 99aM
IWHOA VIVUA AHOLVHOUV']
0D SNOLLYONMNO 2 B SNDINHD2LO05 |HeAlsd . @
P A e T P @
ARV FTII AT = & .\




RIYADH BLOCK FACTORY

Compressive Strength of Concrete Masonry Unit

PROJECT Ll e lanayll Llant] Ban g e pli] B g ke DATE | 2-Jan-2015
CLIENfﬁ ' gl | A 1 Laadidi A5 2 REF QC#0398
LOCATION g gy ) bl « e dihia - Ll

CONSULTANT T g )

Concrete Masonry Units

Length 400 om Net Area 3033 om’
Height 20.0 cm Met Volume 60656 em’
Width 150 cm | Gross Volume 12000.0 om?
Crate Cast Web Thickness o
Date Received 02 January 2015 Face Shell Thckness
Date Tested 02 January 2015 Mumber of cell 3 cell
-] AGE |WEIGHT [DENSITY| LOAD |[STRENGTH
e SAMPLE DESCRIPTION b
No. fdays) | (gm) | gmiem® | (kN) (MPa)
S5-1 Concrate Masonry Units - 17,393 2.867 399.8 13.18
S-2 " " " - 16,965 2,797 359.8 11.86
5-3 | " " N - 17,787 2932 412.9 13,61
- nothing follows -
Average 380.8 12,89

Remarks: SAMPLE BROUGHT TO US BY CLIENT. & OUR RESPONSIBILITY IS LIMITED ON RUSHING ONL

Supplier: BIN QAFRA FACTORY.
TEST PERFORMED BY : CHECKED BY :
MAME Usman MAME V M. B. Caronado I
SIGNATURE 7 o éIVGNAT‘URE e
IEATE 02 January 2015 DATE 7

B Ll W
SOIL & FOUNDATION CO.LTD. A~




Compressive Strength of Concrete Masonry Unit

PROJECT Wl e laal Alaadl Guay e $LE) £ ke DATE | 2-Jan-2015
CLIENT il ) Sl A5 i REF QC#0398
LOCATION g el Ayl A8kaall - pgens ARhala - gl
CONSULTANT e g et
Concrete Masonry Units
Length 40.0 ecm Met Area 3483 em?
Height 20.0 cm Met Volume 6966.0 cm’
Width 20.0 cm Gross Volume 160000 em?
Date Cast Web Thickness
Date Received D2 January 2013 Face Shell Thckness
Date Tested 02 January 2015 Mumber of cell 3 cell
T
Sample PLE DESCRIPTION AGE | WEIGHT |DEN SITY LF!AD STRENGTH
__No. (days) | (gm) | gmem’ | (kN) | (MPa)
S5-1 Concrete Masonry Units - 19,548 2.808 356.8 10,25
s5-2 " " - 18,659 2879 3266 9.38
5.3 " - 19,740 2.834 5613 | 16.12
- nothing follows -
Average 414.9 11.91

Remarks: SAMPLE BROUGHT TO US BY CLIENT. & OUR RESPONSIBILITY IS LIMITED ON RUSHING ONU

Supplier: BIN QAFRA FACTORY.
TEST PERFORMED BY : CHECKED BY :

MAME Usrman NAME M. B. Corgnado
SIGNATURE SIGNATURE

IiﬂTE 02 January 2015 [DP-TE

ot Ll 2 W
SOIL & FOUNDATION CO.LTD. AN
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RIYADH BLOCK FACTORY

Compressive Strength of Concrete Masonry Unit

Ly e Laiayl dbanll Ban | S 2L £ g ke

2-Jan-2015

[PROVECT DATE
CLIENT o el L0 At A REF QCHO398
LOCATION 30 gl Byt A8Laall o puue Adlaia - L
CONSULTANT s 5 el
Concrete Masonry Units
Length 40.0 cm Met Area 2860 cm®
Height 20,0 em Met Volume 57200 cm®
Width 100 cm Gross Volume 80000 ecm’
bafe Cast Wab Thickness
Date Received 02 January 2015 Face Shell Thckness
Date Tested 02 January 2015 Number of cell 3 cell
| AGE |WEIGHT [DENSITY| LOAD STE ENGTH
Sample SAMPLE DESCRIPTION .
Mo. {dfays) (g} g’ (kM) (MPa)
5-1 Concrate Masonry Units - 14,509 2.537 477.0 16.68
5-2 b ' - 14,408 2.518 5275 18.44
§-3 - 14,960 2615 B186.5 21.56
= nothing follows -
Average 540.3 18.89

Remarks: SAMPLE BROUGHT TO US BY CLIENT. & CUR RESPONSIBILITY IS LIMITED ON RUSHING ONL

Supplier: BIN QAFRA FACTORY. 7

TEST PERFORMED BY : CHECKED BY :

NAME Lsman INAME - Coronado
: 15 gy, o

SIGNATURE SIGNATURE \:- “‘i':‘fﬁ‘

DATE 02 January 2015 [oaTe /| 02 yanuary 20%s

e

B LUy 2o W
SOIL & FOUNDATION CO.LTD. An




Compressive Strength of Concrete Masonry Unit

PROJECT s L liiayl Ltaadl Biay | s plal] £ g puka DATE | 2-Jan-2015
CLIENT Y gl g Agagtal) A8 ) REF QCHROBE4
LOCATION A ) oy ) ASLaall - e Al - Ll
CONSULTANT g gl
Length 400 cm Net Area 4589 em?
Height 200 em Met Valume 91788 com®
Width 20.0 em Gross Volume 18000.0 cm?
Da1re Cast 7 Web Thickness )
Date Received 02 January 2015 Face Shell Thckness
Date Tested 02 January 2015 Number of cell 3 cell
K ) ; 3 Y[ | TRENGTH
Sample SAMPLE DESCRIPTION AGE | WEIGHT |DE MSIT‘{ LOAD |[STRENGT
MNo. . (clays) {gm) gmcn () (MPa)
5.1 INSULATION - 19,049 2.075 4967 10.82
5-2 " " - 18,741 2.042 564.9 12.31
5-3 " " - - 19,013 2.071 4216 9.18
- nothing follows -
Average 4584 4 10.77

Remarks: SAMPLE BROUGHT TO US BY CLIENT. & OUR RESPONSIBILITY IS LIMITED ON RUSHING ONU

Supplier: BIN QAFRA FACTORY.
TEST PERFORMED BY : CHECKED BY :
[Meme Usman NAME M. B_ Coronado
SIGNATURE SIGNATURE A e R, .
T G
IDATE 02 January 2015 HDATE

Basa sl L U 2N h 4
SOIL & FOUNDATION CO.LTD. An
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RIYADH BLOCK FACTORY

Aguatigll Sl SN g ol LEAN A gl Al
THUNAIAH THUNAIAH for TESTING & ENGINEERING CONSULTANTS

(Tel & Fax Khamis Mushayt 017-2383249)

Concrete Block Compressive Strength Test

(ASTM C 129)
CLIENT s gl Gy A58 _ w.o, : 2875
PROJECT A8 L daly DATE :23.04.2015
SAMPLE SIZE 3 40x20x20 cm )
SAMPLE SOURCE  : bl dlyly aias
B HOLLOW BLOCKS 200 MM
|S.No. ) 1 2 3 3
| [Length 400 400 400 400
| Dimensions (mm) | Width 200 200 200 200
Height 200 200 200 201
;. |Gross 80000 80000 | 80000 80000
Area (mm’)  Iuee | 35296 | 35308 | 35319 | 35287
. |Gross 0.016 0.016 0.016 0.016
B 0.007 | 0007 | 0007 | 0007
Load (KN) 330.2 349.5 430.8 368.1 ;
Gross ‘Crushipg Strength (N/ mm’) 4.13 4.37 5.39 4.60
Net Crushing Strength (N/mm’) 9.36 9.90 12.20 10.43
Average Gross Strength (N/mmz) 4.62
Average Net Strength (N/mm’) 10.47
Q 7 Va ( .
Checked By// Iz ; Tested By
Engr. Yunus Mohd. Mohammad
5.:.;‘_':':!— | dJ




